
Lead Agency:

Jamul Indian Village of California

September 2022

DRAFT  
TRIBAL ENVIRONMENTAL IMPACT REPORT

Jamul Casino Hotel and Event Center Project



 

 

DRAFT 
TRIBAL ENVIRONMENTAL IMPACT REPORT 

Jamul Casino Hotel and Event Center Project 

Lead Agency: 

Jamul Indian Village of California 

Prepared By: 

September 2022 



 
 

    

 

   
    
    
    
    

     
    

   
    

    
    
    
    
    

    
    
    

    
     
    
    
     
    

    
    
    

    
     
    
    
    
    
    
    
    

    
    
    

    
    
    
    

Table of Contents 

Executive Summary.................................................................................................................................. ES-1 
[...]
building would appreciably change the height of the existing structure, however the overall size of the 
upper floors would be expanded by 35,000 square feet, increasing the massing of the facility as shown in 
Figure 2-2 and Figure 2-3. The event center is predicted to host an average of 1 to 2 events per week, 
which would typically begin around 7:30 p.m. and end around 11:00 p.m. The bingo hall is assumed to 
host two “sessions” a day with a duration of approximately 6 hours each. 

2.3.3 Relocated Facilities 

The existing modular tribal community center and administration buildings would be removed from the 
western part of the Reservation to accommodate the footprint of the new hotel and parking structure. 
There are several options under consideration for relocation of the Tribal administration and community 
facilities, including utilizing space within the expanded third floor administrative areas of the Casino, 
purchase of an off-site property with an existing building, or leasing existing office space within the region. 
This document assumes that the existing approximately 2,200 sf modular administration building would 
be relocated to an existing concrete pad associated with a former fire department building on the western 
portion of the 4-acre parcel, which is north of the Reservation. The relocated building would be utilized 
by the tribal security department. The operation of the security office within the 4-acre parcel is a separate 
project subject to permitting and approvals by the County of San Diego. Although not directly related to 

Jamul Casino Hotel and Event Center Project 
TRIBAL ENVIRONMENTAL IMPACT REPORT 2-5 



 

 
 

    

  
   

  

    

    

    

    

    

    

    

    

    

    

    

    

 
   

    

     

 
   

    

     

    

    

    

    

    

    

    

    

     

       
 

 
 

  

  
    

     

Project Description 

the expansion Project, the indirect impacts of operating the security office on the 4-acre parcel are 
addressed in Section 4.5.1, Indirect Impacts, of the TEIR. 

Table 2-1: Existing and Proposed Development 

Existing Proposed Change Proposed New Total 

Casino 

First Floor 

Casino Floor 

Restaurants/Bars 

Misc. and Circulation 

125,850 sf 

68,262 sf 

29,035 sf 

28,553 sf 

— 

— 

— 

— 

125,850 sf 

68,262 sf 

29,035 sf 

28,553 sf 

Second Floor 

Restaurant/Bars (Loft 94) 

Misc. and Circulation 

8,110 sf 

248 seats / 4,549 sf 

3,561 sf 

(6,907 sf) 

(4,549 sf) 

(2,358 sf) 

1,203 sf 

0 sf 

1,203 sf 

Third Floor 

Outdoor Event Center 

Bingo Hall 

Restaurant/Bars (relocated 
Loft 94) 

Office, Misc., and Circulation 

60,132 sf 

— 

— 

— 

60,132 sf 

50,983 sf 

25,514 sf 

465 seats / 9,233 sf 

248 seats / 7,449 sf 

— 

111,115 sf 

25,514 sf 

465 seats / 9,233 sf 

248 seats / 7,449 sf 

60,132 sf 

Fourth Floor 

Restaurant/Bars (Loft 94 roof 
deck) 

Misc. and Circulation 

9,038 sf 

5,604 sf 

3,434 sf 

(9,038 sf) 

(5,604 sf) 

(3,434 sf) 

0 sf 

0 sf 

0 sf 

Total Casino (Floors 1–4) 203,130 sf 35,038 sf 238,168 sf 

Hotel 

Guest Rooms 225 rooms 225 rooms 

Dining — 92 seats/6,724 sf 92 seats/6,724 sf 

Banquet — 187 seats/5,180 sf 187 seats/5,180 sf 

Bar — 49 seats/1,242 sf 49 seats/1,242 sf 

Rooftop Pool Deck — 14,608 sf 14,608 sf 

Fitness Center — 900 sf 900 sf 

Spa — 8,600 sf 8,600 sf 

Total Hotel — 16 floors/253,390 sf 16 floors/253,390 sf 

Hotel Parking — 255 spaces/129,642 sf 255 spaces/129,642 
sf 

Notes: All measurements are approximate; sf = square feet of building area; numbers in parenthesis indicate a reduction in 
square footage 

2.3.4 Access 

Access to the Reservation is provided directly from SR 94 via Daisy Drive, which extends through a 4-acre 
parcel owned by the Tribe directly north of the Reservation. The intersection of SR 94 and Daisy Drive is a 
signalized intersection. In the vicinity of the Reservation, SR 94 is a two-lane highway. Dedicated turning 

Jamul Casino Hotel and Event Center Project 
TRIBAL ENVIRONMENTAL IMPACT REPORT 2-6 



 

 
 

    

 
      

  
 

  

    
   

 

    
     

       

     
      

        
    

     
    

   
    

       
 

           
          

         
  

            
     

    
  

 

        
        

 
    

   
    

      
    

       

Project Description 

lanes are provided on SR 94 at the Daisy Drive intersection. No changes are proposed to the existing off-
Reservation roadways and driveways serving the site. Circulation to the proposed hotel and associated 
parking garage would be provided through extensions to the existing roadway on the Reservation. The 
existing access road to the chapel and cemetery located west of the Reservation will be preserved. 

2.3.5 Water and Wastewater 

A water supply and wastewater treatment engineering feasibility study was completed for the Project and 
is provided in Appendix C. 

Water Supply 

Currently the Otay Water District (OWD) provides water to the Reservation and would continue to provide 
water supply for the Project. The existing service for the Jamul Casino is provided from a 12-inch potable 
water main along SR 94 via a 12-inch lateral and 4-inch potable water meter on the Reservation. 

As described in Table 12 of Appendix C, the Project would have an estimated average daily water demand 
of 57,690 gallons per day (gpd) or 68,940 gpd if a cooling tower is utilized at the proposed hotel. 
Approximately 7,086 gpd (18,336 gpd with cooling tower) of that demand can be met with recycled water 
from the onsite wastewater treatment plant (WWTP) being used for toilet flushing and cooling system 
process water. Additionally, as described further below, the Project would increase the amount of 
recycled water available for reuse at the Jamul Casino. This increase in recycled water would eliminate 
the need for potable water to be used for toilet flushing and the cooling system at the existing facilities, 
which makes up an average of 10,086 gpd of the current potable water demand. Therefore, the net 
average increase in potable water demand would be 40,518 gpd with or without the use of the cooling 
tower. 

The potable water supply for the Project is planned to be provided through OWD’s existing 12-inch lateral 
and existing 4-inch water meter that is currently used to supply potable water to the Jamul Casino (as 
identified above). Fire service water would also be provided from the existing 12-inch lateral. However, it 
is possible that a second point of connection would be required from the existing 12-inch potable water 
main along the north side of SR 94 to create a “loop” system within the Reservation. If required, the 
second lateral is expected to be located west of Daisy Drive and a pipeline extended across the 4-acre 
parcel to the Reservation. This second service connection would be connected to the existing water lines 
on the Reservation to provide a looped fire service line. 

Wastewater Treatment, Recycled Water Use and Discharge of Treated Effluent 

Wastewater generated by the Jamul Casino is treated at a WWTP (also referred to herein as a Water 
Reclamation Plant) located on the Reservation west of the Casino building (Figure 2-1). The WWTP 
produces tertiary treated recycled water which is used for irrigation, toilets, and cooling system process 
water. Excess wastewater that cannot be reused or treated onsite, waste activated sludge, and brine 
effluent is trucked to the City of San Diego Pump Station 1 for further treatment and disposal at the Point 
Loma WWTP. In addition, the Tribe has a National Pollution Discharge System (NPDES) permit (No. 
CA0084284) for direct discharge of up to 68,000 gallons per day of tertiary treated wastewater to either 
an outfall to Willow Creek or sub-surface infiltration basins within the Reservation; however, to date, no 
effluent has ever been discharged from the WWTP to Willow Creek or the sub-surface infiltration basins. 

Jamul Casino Hotel and Event Center Project 
TRIBAL ENVIRONMENTAL IMPACT REPORT 2-7 



 

 
 

    

        
 

 
  

   
       
      

      
    

       
 

      
   

     
        

  
    

 
    

        
  

          
      

   
        

  
      

 

 
     

   
 

   
     

       
 

 
   

   
        

   
       

 
         

Project Description 

Under current conditions, excess treated wastewater that is not reused onsite is trucked to San Diego 
Pump Station 1 for disposal at the City’s regional WWTP. 

As described in Table 8 of Appendix C, the Project would have an estimated average daily wastewater 
flow of 55,448 gpd. The existing WWTP will be expanded and upgraded to accommodate the increase in 
flows resulting from the Project. The upgraded WWTP will have an average daily flow capacity of 150,000 
gpd and will be designed to treat the wastewater to meet the California Department of Drinking Water 
Title 22 standards for disinfected tertiary recycled water and to meet the Tribe’s NPDES permit 
requirements. The components of the upgraded WWTP would be located within the existing WWTP 
building and in a new wastewater treatment room that would be constructed on the first floor of the 
proposed hotel parking garage (see Section 2.3.1). The key processes that will remain and be 
expanded/upgraded in the existing WWTP building are the biological (aerobic/anoxic) treatment system, 
clarification (membrane bioreactor [MBR]) system, and sludge processing system. The expansion/upgrade 
for these systems will require repurposing of the below grade effluent storage tank beneath the existing 
WWTP building to provide a new aeration basin associated with the biological treatment system and to 
expand the digester basin associated with the sludge processing system. The key processes that will be 
installed in the proposed wastewater treatment room within the parking garage are the total dissolved 
solids (TDS) removal systems, disinfection and odor control systems, recycled water pumping system, 
dichlorination system, wastewater cooling system. Separate storage tanks and pumping equipment for 
resulting brine, off-specification wastewater, and treated effluent would be installed below grade, 
beneath the proposed hotel parking garage. The existing sub-surface effluent infiltration basins will be 
eliminated to accommodate other Project components. 

Reverse osmosis (RO) systems for TDS removal would be installed at the existing cooling tower on the 
Jamul Casino building, as well as the proposed cooling tower, if utilized, for the proposed hotel. These 
systems will treat the discharge water from the cooling towers so that it can be reused to meet the water 
demands of the cooling towers. The RO system at the Jamul Casino building would treat an estimated 
average daily flow of 10,745 gpd while the RO system at the proposed hotel would treat an estimated 
average daily flow of 5,625 gpd. The resulting brine from these systems will be discharged into the 
proposed brine storage tank at the WWTP and will be trucked off site for disposal. 

Treated effluent from the expanded WWTP would be reused for used for toilet flushing and cooling 
system process water at the Jamul Casino-Resort as expanded by the Project. As shown in Table 9 of 
Appendix C, the amount of treated effluent that would be reused at the existing Casino is estimated to 
range from 69,708 gpd to 102,170 gpd, with the higher use in the summer months and lower use in the 
winter months. Excess treated effluent will be discharged to Willow Creek under the Tribe’s existing 
NPDES Permit. As shown on Table 9 of Appendix C, the amount of treated effluent that would be 
discharged to Willow Creek is estimated to range from 14,699 to 46,379 gpd, with the higher discharge 
rates in the winter months and lower discharge rates in the summer months. 

The increase in wastewater generated by the Project would result in a proportional increase in the brine 
waste, activated sludge, and untreated wastewater generated by the WWTP. Consistent with current 
operations of the WWTP, these wastes would be temporarily stored in onsite tanks before being trucked 
to the City of San Diego Pump Station 1 for further treatment and disposal at a Point Loma WWTP. As 
shown in Table 10 of Appendix C, the Project is estimated to result in an annual increase of 562 truckloads 
of brine waste, 151 truckloads of activated sludge, and 14 loads of untreated wastewater from plant 
maintenance activities (e.g., lift station cleaning, sewer line cleaning etc.). Additionally, because no 
treated effluent would need to be trucked to the City of San Diego Pump Station 1 for disposal, the Project 

Jamul Casino Hotel and Event Center Project 
TRIBAL ENVIRONMENTAL IMPACT REPORT 2-8 



 

 
 

    

     
   

  

    
   

       
   

      
         

          
  

       
          

        
          

  
     

    
          

 

     
     

   
  

         
    

   
  

  
     

        
  

      
 

  

   
    

          
    

      
  

Project Description 

would result in an annual reduction of 73 truckloads of treated effluent currently being trucked to the 
City. Therefore, the Project will result in a net increase of 654 truckloads to the City of San Diego Pump 
Station 1 per year. 

2.3.6 Drainage and Stormwater Best Management Practices 

Under current conditions, stormwater treatment within the existing site is being accomplished on a 
project-scale basis with detention and treatment best management practices (BMPs) provided to meet 
County drainage and water quality standards. Site design low-impact development (LID) BMPs such as the 
green roof areas and permeable pavers were utilized to aid in minimizing the sizes of the existing 
stormwater infrastructure of the site. The current impervious surface area from the Casino and adjacent 
driveway and from the area is approximately 159,921 sf. This amount does not include the existing 
pervious pavement areas which are better characterized as pervious surfaces. It also does not include a 
portion of the existing Casino roof which is vegetated and considered a ‘green roof.’ The net increase in 
the impervious surface area on the project site due to the Project is anticipated to be approximately 
61,000 sf, which this includes the elimination of the ‘green roof’. Figure 2-4 shows the existing and 
proposed stormwater infrastructure that would be used to treat and retain stormwater on the project 
site. The existing stormwater facilities to be affected by the Project improvements include the cistern and 
biobasin located at the southeast corner of the Casino building, the ‘green roof’ areas on the Casino roof, 
which will be eliminated, the two biobasins located on the west side of the Willow Creek, and the 
permeable paver sections along the looped road west of Willow Creek. New stormwater facilities and 
retrofits of the existing facilities will be designed to attenuate peak storm water flows to match existing 
levels, and to achieve compliance with County standards. 

A Preliminary Drainage Analysis and Conceptual Stormwater Treatment Assessment have been completed 
for the Project and are provided in Appendix D and Appendix E, respectively. The assessments 
recommended modifications and retrofits to the existing stormwater facilities to achieve compliance with 
County standards. The existing cistern and biobasin on the southeast corner of the Casino building will 
continue to be utilized with minor revisions to the outlet structure of the cistern. The storm drain which 
is currently collecting a small portion of the loop road along the southern property boundary and disposing 
directly into Willow Creek will be tied to the existing piping flowing to the cistern detention and water 
quality treatment facilities on the southeast corner of the Casino building. The existing biobasin and 
associated pipelines and outlet structure on the northwest side of Willow Creek will be retrofitted to 